
149

AWWA MANUAL

M62

Chapter 7

Residuals Management 

This chapter describes management of concentrated waste streams (residuals) from both 
low-pressure (microfiltration–ultrafiltration [MF/UF]) and high-pressure (nanofiltration–
reverse osmosis [NF/RO]) membranes. The quantity and quality of residuals produced by 
low- and high-pressure membranes vary and can limit disposal methods. Issues relevant 
to disposal of residuals from high-pressure membranes (also known as concentrate) as well 
as their disposal options are described. This chapter also presents regulatory issues that 
must be addressed when planning and designing membrane facilities and the impacts on 
the water reclamation processes that must be addressed to avoid water quality violations. 

Membrane treatment systems generate significant volumes of waste streams that 
must be managed properly to ensure successful operation. Low-pressure membranes gen-
erate backwash streams that are up to 10 percent of the incoming flow. These streams 
contain solids removed by the membranes, including suspended solids, pathogens, and 
any coagulants added upstream of the membranes. As low-pressure membranes do not 
remove soluble constituents (unless precipitated first), these backwash wastes are typi-
cally returned ahead of the membrane treatment process. These wastes can be returned 
upstream of the membrane system for suspended solids removal or to intermediate treat-
ment to remove solids. A periodic clean-in-place (CIP) membrane cleaning procedure that 
uses acids, chlorine, and caustic generates a waste stream that differs from the normal 
backwash residual stream and may require a different handling and disposal approach. 

High-pressure membranes generate volumes of concentrate waste streams that are 
larger than those generated by low-pressure membranes; volumes range from 10 to 30 per-
cent of the incoming flow. These systems remove dissolved constituents, and the residual 
streams contain the concentrated salts that were removed from the influent or feed along 
with removed organics and a small amount of suspended solids. Waste from membrane 
CIP procedures are also generated; these include cleaning chemicals and typically lower 
levels of salts compared to the concentrate streams. Depending on the reclaimed water 
source, concentrate may contain high concentrations of salinity, heavy metals, and other 
contaminants that may be toxic. Consequently, concentrate streams must be disposed of 
in compliance with the Clean Water Act and the Safe Drinking Water Act. In many cases, 

https://www.hsenode.com/AWWA/194161196/AWWA-M62?src=spdf


150 MEMBRANE APPLICATIONS FOR WATER REUSE

AWWA Manual M62

local regulations restrict the discharging of concentrate solutions to publicly owned treat-
ment works. 

RESIDUALS MANAGEMENT FOR LOW-PRESSURE MEMBRANES
This subsection presents the residuals generated by the various types of low-pressure 
membranes, residual water quality, disposal issues, and residual management techniques. 

Types of Low-Pressure Membrane Residuals

Low-pressure membranes that are used for reuse applications include the following types 
of systems:

• Submerged MF or UF modules mounted in basins and

• Pressure vessel–enclosed membrane modules.

Submerged MF or UF modules mounted in basins. Submerged MF or UF modules are 
mounted in basins and used to treat secondary effluent. Submerged membranes are back-
washed regularly, typically every 10 to 30 min for 1.5 to 2.5 min (WEF 2006). The mem-
brane supplier generally provides the backwashing frequency and duration. Periodically, 
the entire basin is dumped to flush out the solids removed from the membranes. This 
flow is a spike of several thousand gallons per minute and is normally sent to an equal-
ization basin. The volume of backflush water ranges from 5 to 10 percent of the feed flow. 
The equalized backwash waste can be sent to the head of the wastewater treatment plant 
(WWTP) (if possible) or to a separate treatment process for removal of the solids and organ-
ics prior to recycle to the membrane treatment system. Treatment methods are described 
under management techniques. 

Maintenance cleans and recovery cleans are performed for submerged membranes. 
Similar chemicals and concentrations are used in the CIP recovery process. The frequency 
of maintenance cleans ranges from daily to weekly and recovery cleans range from 30 to 
90 days. The frequency of maintenance and recovery cleans is highly dependent on the 
quality of the feedwater. 

Pressure vessel–enclosed membrane modules. Pressure vessel membranes consist of 
hollow-fiber modules mounted in a pressure vessel. Membrane backflushing occurs at 
a rate of 1.5 to 2 times the normal flux during operation. Backflushing is normally per-
formed every 10 to 30 min and lasts for 1 to 2 min (WEF 2006). The membrane supplier 
should be consulted for the frequency and duration of backflushing, which are based on 
the equipment and the quality of the water being treated.

Since the pressurized membrane system backflushes one unit (rack) at a time, the 
peak flow rate of the backflush water is less than that in a submerged system and there-
fore requires a smaller equalization basin. For systems larger than 10 mgd in capacity, the 
backflush flow is nearly continuous. The chemicals used for maintenance and recovery 
cleans are the same as those used for submerged membranes. The volume of spent solu-
tion is typically less because of smaller dead volume in the pressure vessels. The mem-
brane supplier should be consulted for the actual CIP waste volumes.

RESIDUALS MANAGEMENT TECHNIQUES
Methods for handling different types of residuals from low-pressure membrane systems 
are discussed in this section. 

https://www.hsenode.com/AWWA/194161196/AWWA-M62?src=spdf


RESIDUALS MANAGEMENT  151

AWWA Manual M62

Backwash Waste

Discharge to sewer. Discharge of backwash waste to a sewer system is successfully prac-
ticed at many locations. A reuse facility that is located at the WWTP sends the residual 
stream to the front of the plant or ahead of secondary treatment. For satellite treatment facil-
ities, the residuals are discharged to the closest wastewater collection system. Discharge to 
a sewer is simple and convenient. However, with both approaches, there is an increase in 
hydraulic and solids loading of total suspended solids (TSS) and biological oxygen demand 
(BOD) to the local WWTP. The peak and average loadings should be determined to ensure 
that these loads do not impact the WWTP. Connection fees and user charges should also be 
calculated to determine the cost of this residuals management method. 

Treatment and recycle. Treatment of backflush waste and recycling it to the head of the 
membrane system is often a cost-effective approach. The turbidity of the backflush waste-
water can range from 30 to 150 ntu. The treatment system should use coagulation, floccu-
lation, and some form of sedimentation to remove TSS, colloids, dissolved organic carbon, 
and bacteria and viruses. The residuals from the coagulation–flocculation–sedimentation 
(CFS) process can be sent directly to the solids handling system at the WWTP or dewa-
tered separately with drying beds or mechanical dewatering. Examples of CFS systems 
used to treat membrane backflush waste include the following:

• Gravity thickener,

• Plate/tube settlers,

• Dissolved air flotation, and

• Ballasted flocculation.

Table 7-1 summarizes design considerations for each CFS process. Typical coagulants 
used to treat waste backflush water include alum, ferric chloride, and aluminum chloro-
hydrate and polymer. The plate settler and dissolved air flotation processes work best 
with flocculation, with at least 15 min of contact time. The ballasted flocculation systems 
typically have a built-in reaction/flocculation system, for example, the ACTIFLO  system.

Another approach for handling waste backflush water is to use a second stage of 
membranes to concentrate the waste and produce a filtrate that can be combined with the 
treated flow from the first set of membranes. Secondary membranes must be operated at 
a flux that is lower than the flux for primary membranes and may require more frequent 
maintenance and recovery cleans. The residuals from secondary membranes can be han-
dled with the same techniques used for primary membranes. 

Table 7-1 Summary of coagulation–flocculation–sedimentation processes

System Design Criteria Effluent Quality
Solids Characteristics, 

%TSS

Gravity thickener Hydraulic loading, 0.2 gpm/ft2; 

TSS loading, 2.2 lb/ft2/d

<2.0 ntu with coagulant and 
polymer

0.75–1.5 

Plate settler Hydraulic loading, 0.35 gpm/ft2 
on plate area 

<2.0 ntu with coagulant and 
polymer

0.5–1.5 

Dissolved air 
flotation

Hydraulic loading, 2–4 gpm/ft2; 

TSS loading, 15–20 lb/ft2/d

<2.0 ntu with coagulant and 
polymer

1.0–2.0 

Ballasted 
flocculation

Hydraulic loading, 20 gpm/ft2 
on plate area 

<1.5 ntu; requires coagulant and 
polymer to operate

0.05–0.1 

Abbreviation: TSS, total suspended solids.

https://www.hsenode.com/AWWA/194161196/AWWA-M62?src=spdf


152 MEMBRANE APPLICATIONS FOR WATER REUSE

AWWA Manual M62

Maintenance Wash Waste and CIP Wastes

It is important to note that maintenance wash waste contains high concentrations of chlo-
rine (up to 1,000 mg/L) and consequently needs to be neutralized with sodium bisulfite. 
In addition, the acid solution needs to be brought back to neutral pH prior to returning 
it to the upstream processes or disposing it to the sewer. The spent organic acids (citric 
or oxalic) have a very high BOD (5,000 to 10,000 mg/L) that should be considered in the 
WWTP design. Batch discharges of high-BOD maintenance wash waste can upset the bio-
logical process. Adding an equalization tank to the system and continuously discharging 
high-BOD wastes back to the WWTP at a low flow rate is a better approach for disposal. 
Equalization of the high-strength waste should be considered even for discharge into the 
WWTP collection system. 

CIP wastes are more difficult to handle because they contain chlorine, metals, 
high concentrations of spent organic acids, ethylenediaminetetraacetic acid (EDTA), and 
organics removed from the membranes. After pH neutralization and dechlorination with 
sodium bisulfite or calcium thiosulfate, these wastes, if not discharging to the sewer, can 
be recycled along with the backflush waste or be treated separately to remove the acids. 
It is difficult to recycle the CIP waste because citric acid and EDTA are chelating agents 
that interfere with coagulation. Testing at the West Basin Water Recycling Plant, Carson, 
California showed that citric acid could be recycled only if the spent acid solution was 
separately collected and bled back into the recycled stream at a concentration of less than 
10 mg/L. The best way to deal with citric acid and EDTA is biological treatment. If recycle 
or biological treatment is not possible, precipitation of citric acid with calcium chloride 
can be considered. The precipitated solids can be removed and handled with the other  
solids streams. 

Membrane preservation and storage. Many membranes come shipped in special solu-
tions such as glycerin to keep them wet and free from bacteria. The solutions are disposed 
of into a sanitary sewer; the BOD of the solution should be considered to prevent shock 
loading to the plant. An equalization tank for managing high-BOD waste streams will 
reduce the adverse impact on the WWTP biological process. 

CONCENTRATE MANAGEMENT FOR HIGH-PRESSURE MEMBRANES
Membrane separation processes such as RO and NF are used in water reclamation to 
remove dissolved contaminants from treated wastewater. In addition to product water, 
these processes generate a by-product stream, referred to as concentrate, that contains all 
of the contaminants removed by the membrane process. The concentrate stream is typi-
cally 10 to 30 percent of the flow treated, and it has total dissolved solids (TDS) concen-
trations 3 to 10 times greater than those in treated wastewater. Managing the concentrate 
stream is often one of the greatest challenges at water reclamation facilities.

In pressure-driven membrane processes, the product water passes through the mem-
brane, and contaminants are separated from treated water by rejection on the feed side of 
the membrane. The RO and NF membranes remove dissolved ions, organic contaminants, 
and pathogenic microorganisms that are collected in the concentrate at concentrations 
several times greater than those in the feedwater. Within the pressure-driven membrane 
category, RO membranes have higher rejection rates than NF membranes and therefore 
generate concentrate that contains higher levels of rejected contaminants. 

Concentrate management is complicated by the volume of the concentrate stream, 
health and environmental issues, cost and energy issues, and the often complex interac-
tion of federal, state, and local regulations that govern concentrate disposal.

https://www.hsenode.com/AWWA/194161196/AWWA-M62?src=spdf


RESIDUALS MANAGEMENT  153

AWWA Manual M62

ISSUES RELATED TO CONCENTRATE DISPOSAL

Concentrate Volume

The volume of the concentrate stream is determined by the recovery achieved by the 
membrane process. For reclaimed water, product water recovery ranges from 70 to 90 per-
cent; therefore, the concentrate stream is 10 to 30 percent of the feed flow. The options for 
disposing of large concentrate streams are limited due to water quality, cost, and space 
requirements issues.

Blending concentrate with a WWTP influent or effluent is challenging because the 
ratio of concentrate to influent or effluent increases. When dilution is inadequate, the 
WWTP National Pretreatment Program may not allow the discharge of concentrate to 
the WWTP. The salinity is normally not toxic to microbial organisms in the WWTP until 
the chloride concentration is greater than 5,000 mg/L. Batch discharges of concentrate 
cause a sudden increase in TDS at the WWTP; however, the microbes can adjust to sud-
den increases in TDS with little process disruption. A sudden cessation of concentrate can 
cause a sudden drop in the TDS of the wastewater that can be fatal to the microbes. A sud-
den decrease in the wastewater TDS causes a large osmotic pressure differential across 
the microbial cell wall. This pressure differential causes the microbes to swell and, if high 
enough, will rupture the cell wall, killing the microbe. This sudden decrease in concen-
trate discharge may be unique to reclaim systems because reclaim water production could 
be stopped under certain conditions. 

Direct discharge of concentrate to surface waters and too much concentrate dis-
charged to the WWTP are both affected by effluent toxicity. Discharges to surface waters 
must meet acute or acute and chronic aquatic toxicity testing criteria. The total effluent 
flow to surface water or a receiving stream must meet the aquatic toxicity testing protocol. 
A TDS concentration  greater than 1,500 mg/L exceeds a concentration threshold where 
aquatic toxicity can occur. As the effluent TDS concentration increases, the probability of 
effluent toxicity increases. While there is no absolute limit for toxicity, effluent with a TDS 
concentration of 2,500 mg/L is likely to fail the aquatic toxicity test. 

One trigger for aquatic toxicity is the effluent’s ionic composition. If the effluent has 
a high sodium or high chloride concentration (in relative terms, a higher proportion/molar 
concentration of sodium or chloride compared to the other ions present), toxicity is more 
likely to occur. The onset of toxicity is usually lessened (higher concentrations of TDS can 
be tolerated) as the effluent hardness or alkalinity is increased. 

The ability to discharge to a specific receiving stream is based on the stream’s vol-
ume of flow. If the summer low-flow periods produce a flow that is equal to or less than 